

Erratum

Chapter 6 Treatment of Neurological Disorders

Page 305, “Migraine (moderate pain during attack)”:

Tablets, e.g., zolmitriptan (see zolmitriptan tablets); sumatriptan 50 mg or 100 mg, max. 200–300 mg/24 h; and almotriptan 12.5 mg, max. 25 mg/24 h

(Instead of: “Tablets, e.g., zolmitriptan (see zolmitriptan tablets); sumatriptan 50 mg or 100 mg, max. 200–300 mg/24 h; and almotriptan 2.5 mg or 5 mg; for second dose wait 2 h, max. 10 mg/24 h”)

Page 306, “Migraine (preventive treatment)”:

Beta-blockers, e.g., metoprolol 100 mg once or twice daily or 200 mg once daily, and propranolol 20–80 mg once or twice daily

(Instead of: “Beta-blockers, e.g., metoprolol 100–200 mg once or twice daily and propranolol 20–80 mg once or twice daily”)

Page 306, “Cluster headache, transitional treatment”:

Ergotamine 1–2 mg, p.o. or as a suppository once or twice daily

(Instead of: “Dihydroergotamine 1–2 mg, p.o. or as a suppository once or twice daily, may be given parenterally as well”)

Page 337, “Treatment of nonmotor symptoms, Hypotension”:

Dihydroergotamine 2.5 mg or 5 mg twice daily

(Instead of: “Ergotamine 5 mg three times daily”)